Spare parts list 6721830558

(2023/03) db
CL3000i&5000i/U/W 20-70 E

8738894234.aa.RO

BOSCH




2023/03 2 6721830558




[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten
zugelassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a qualified contractor,
following these instructions and in compliance with the applicable
regulations.

[fr] Instructions importantes pour installation/le montage

Linstallation/le montage doit étre effectué(e) par un spécialiste qualifié
pour les opérations concemnées et dans le respect de la présente
notice et des prescriptions applicables.

[bg] BaxHu yka3aHusl BbB Bpb3Ka C MHCTanaumsTa/MoHTaxa

WHcTanaumsta/MoHTaxbT Tpsibea 1a ce U3BbpLLBA OT SINLEH3VpaH
3a paBoTuTeE CreLmManicT B CbOTBETCTBIE C HACTOSILLIOTO
PBKOBOACTEO U C MPUIOCKUMUTE pasnopentu.

[cs] Duilezité pokyny k instalaci/montazi

Instalaci/montaz musi pfi dodrzeni pokyn( uvedenych v tomto navodu
a platnych predpist provést odborny pracovnik s pfisluSnym
opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen

linstallationen/monteringen skal foretages af en godkendt installatar
under overholdelse af denne vejledning og de geeldende forskrifter.

[el] ZnpavTikég uTrodEigEIg yia TNV eykaTdoTaon/cuvapuoAdynon
H eykatdoTaon/TotroBéTnon TTPETTEl VO avaTIOETAI OE EKTTAIDEUEVO
IO TIG GUYKEKPIPEVES EPYOTIEG TEXVIKO TIPOOWTTIKG E TAPNCN QUTWV
TWV 0dNYIWV KABWG KAl TwV OXETIKWY TTPOBIAYPOPWV.

[es] Indicaciones importantes para instalacion/montaje

La instalacion/el montaje debe realizarla personal especializado que
esté autorizado para realizar estos trabajos y que tenga en cuenta
estas instrucciones y la normativa vigente.

[et] Olulised juhised paigaldamiseks/montaaziks
Paigaldamist/montaazi tohib Iabi viia vaid selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[nI-BE] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend met
deze handleiding en de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin t6ihin hyvaksytyn ammattiasentajan pitda suorittaa asennus- ja
kokoonpanotyét voimassa olevien maaraysten mukaisesti.

[hu] Fontos tudnivalok az installalashoz/szereléshez

Atelepitést/szerelést egy, a munkalatokra felhatalmazott szakembernek
kell végeznie, jelen utasitas és az érvényes elirasok figyelembevétele
mellett.

[it] Avvertenze importanti per l'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza di queste istruzioni e delle
direttive vigenti.

[ka] 86083690m3560 80010010700 06LESMSE300LMZ0lL/BMBESg0bsNZ0l
0BLESESE0S/8MBESI0 9BLos 3obbmMngmeagls LyBnBamgdnlionzals cosd3dmmo
3350m0330301M0 3gMLimBagmnls 8ng, BmJBacon asbsfglinLs cos3000.

[It] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliavimo / montavimo darbus, laikydamiesi $ios instrukcijos
reikalavimy ir galiojanciy taisykliy, privalo atlikti Siems darbams jgalioti
specialistai.

[Iv] Svarigi noradijumi par iekartas uzstadiSanu / montazu
Uzstadisanu/montazu javeic atbilstoSajiem darbiem sertificétam
specialistam, ievérojot So instrukciju un spéka esoSos noteikumus.
[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet door een erkend installateur volgens de
geldende voorschriften worden uitgevoerd.

[no] Viktig informasjon om installasjon/montering

Installasjonen/monteringen skal giennomfares av autoriserte
installatgrer, og installasjonsanvisningen samt gjeldende forskrifter
skal fglges.

[pl] Wazne wskazowki dotyczace instalacji/montazu
Instalacje/montaz powinien wykonaé specjalista uprawniony do tego
typu prac z uwzglednieniem informacji podanych w niniejszej instrukcji
oraz aktualnie obowigzujgcych przepisow.

[pt] Indicagbes importantes relativas a instalagdo/montagem

Ainstalagdo/montagem deve ser efectuada por um técnico autorizado
para os trabalhos, respeitando este manual e as prescrigoes validas.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrarile respective, respectandu-se prezentele instructiuni si
prescriptiile valabile.

[ru] BaxHble yka3aHusi O NOAKITHOYEHNUIO/MOHTaXy

IMoakrto4eHne/MoHTaX A0MKHbI BbINOMHATE TOMbKO CreumanmcTbl,
MMEOLLIME [IOMYCK K BbIMOMHEHWIO Takux paboT, npu cobnogeHnmn
TpebOoBaHMIA STOM UHCTPYKLMN U AENACTBYIOLLIMX HOPM W MpaBun.

[sk] Dolezité pokyny tykajuce sa inStalacie/montaze
Intalaciu/montaz musi vykonat odborny personal, ktory ma
opravnenie pre vykon tychto prac, pri¢om musi dodrziavat’ pokyny
uvedené v tomto navode a platné predpisy.

[sl] Pomembni napotki za namestitev/montazo

Intalacijo/montazo lahko izvede samo pooblascen strokovnjak ob
upostevanju teh navodil in veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Owu instalaciju/montaZzu moraju da obave stru¢na lica koja su
ovlas¢ena za obavljanje takvih radova u skladu sa ovim uputstvom i
vazecim propisima.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen méste utforas av en behdrig och tekniskt
utbildad person enligt denna anvisning samt gallande foreskrifter.

[tr] Kurulum/Montaj ile ilgili Snemli uyarilar

Kurulum/montaj, bu galismalari yapmasina misaade edilen uzman
kisiler tarafindan igsbu kilavuz ve gegerli ydnetmelikler dikkate alinarak
yapilmaldir.

[uk] BaxknuBi BKasiBKu LLOAO YCTaHOBKU/MOHTaXy
BcTaHOBNEHHS/MOHTaX NOBWHHI BUKOHYBaTW dhaxisLy, LLO AOMNYLLEH
[0 BUKOHAHHSI TakvX po0iT, i3 4OTPUMaHHSIM LET IHCTPYKLUT Ta Ajtoumx
npunucise.

[zh] REFEHWEEIRR
LEANER TERRRAETIFT T A RHT,
ERRE T A G BIIUTIEMAIERER
aaaillfcus Al Aals claadis [ar]
Al il gl e s e cJanlly 4l 7 seme (anadie 8 (e genill/aS S o o g

35 el 0 3 pga s [fa]
&ls%‘,:‘-_\w 5 el IS ol e@lq)@ﬁg\dﬁd;ﬁhﬁg\% 5L gafCual
5 aladl ada sy ye ) s 4

[az] Quragdinima

Qurasdirima isinin yerina yetirilmasi salahiyyatli bir mitexassis
terefinden va miivafiq gaydalara uygun olaraq apariimalidir.

2023/03

6721830558




CL3000i 26 E
CL3000i 35 E
CL3000i 53 E
CL3000i 70 E
CL3000iU W 20E
CL3000iU W 26 E
CL3000iU W 35 E
CL3000iU W53 E
CL3000iUW 70 E
CL5000i 26 E
CL5000i 35 E
CL5000iU W 26 E
CL5000iU W 35 E

7 733 701 565
7733 701 567
7733 701 569
7733701571
7 733 701 997
7733 701 564
7 733 701 566
7733 701 568
7733701570
7733701573
7733701575
7733701572
7733701574

2023/03

6721830558




Spare parts list

I

1241

LALLM UEIZA,

w4

6721903761.aa.RO

CL3000i 26 E

7733701565

2023/03

5 6721830558



w
&
g
Description Ordering no. g Remarks
1 |Condenser assembly 7 733700 149 [ |
2 |Chassis assembly 7 733 700 150 [ |
3 |Right clapboard assembly 7 733700 151 [ |
4 |Handle 8 750 501 573 | ]
5 | Water collector 7 739832 371 u
6 |Front cover compl. 8 750 501 630 [ |
7 | Air outlet grille 8 750 501 566 [ |
8 |Front cover 8 750 501 627 u
9 |Top cover assembly 7 733700 155 [ |
10 |Axial flow fan 7 733 700 156 | ]
11 |Brushless DC Motor 7 733700 157 u
12 | Supporter of fan motor 7 733700 158 [ |
13 |Left supporter 7 733700 159 [ |
14 |Partition board 7 733 700 160 | ]
15 | Wire joint 7 739 832 394 | ]
16 | Terminal board 7 739 832 393 u
17 |4-way valve assembly 8750 501 488 [ |
18 |Gas valve 3/8" 7 739 832 382 | ]
19 |4-way valve 7 739 832 383 [ |
20 |Valve plate 7 739 832 384 [ |
21 |Muffler Subassembly 7 733700 162 [ |
22 |Liquid valve compl. 8 750 501 641 [ |
23 |Liquid valve 7 739 832 386 | ]
24 |Capillary 8 750 501 580 | ]
25 |DC Inverter rotary compressor 7 733700 165 [ |
26 |Copper nut 3/8" 7 739 832 338 | ]
26 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
27 |Control box compl. 8750 501 610 [ |
28 |Support of electronic control box 7 733700 167 [ |
29 |Electronic installing box subassembly 7 733700 169 [ |
30 |Fixing board 7733700 170 | ]
31 | Combination Sensor 7 733 700 091 u
32 |Compressor wire subassembly 7733700171 [ |
CL3000i 26 E
2023/03 6721830558




Spare parts list

PILIZI I Z AR 2 1))

ZRARA L

12,

1

6721903763.aa.RO

CL3000i 35 E 7733701567

2023/03 7 6721830558




s
o
g
Description Ordering no. g Remarks
1 |Condenser assembly 7 733700 149 [ |
2 |Chassis assembly 7 733 700 150 [ |
3 |Right clapboard assembly 7 733700 151 [ |
4 |Handle 8 750 501 573 | ]
5 | Water collector 7 739832 371 u
6 |Front cover compl. 8 750 501 630 [ |
7 | Air outlet grille 8 750 501 566 [ |
8 |Front cover 8 750 501 627 u
9 |Top cover assembly 7 733700 155 [ |
10 |Axial flow fan 7 733 700 156 | ]
11 |Brushless DC Motor 7 733700 157 u
12 | Supporter of fan motor 7 733700 158 [ |
13 |Left supporter 7 733700 159 [ |
14 |Partition board 7 733 700 160 | ]
15 | Wire joint 7 739 832 394 | ]
16 | Terminal board 7 739 832 393 u
17 |4-way valve assembly 8750 501 488 [ |
18 |Gas valve 3/8" 7 739 832 382 | ]
19 |4-way valve 7 739 832 383 [ |
20 |Valve plate 7 739 832 384 [ |
21 |Muffler Subassembly 7 733700 162 [ |
22 |Liquid valve compl. 8 750 501 641 [ |
23 |Liquid valve 7 739 832 386 | ]
24 |Capillary 8 750 501 580 | ]
25 |DC Inverter rotary compressor 7 733700 165 [ |
26 |Copper nut 3/8" 7 739 832 338 | ]
26 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
27 |Control box compl. 8 750 501 611 [ |
28 |Support of electronic control box 7 733700 167 [ |
29 |Electronic installing box subassembly 7 733700 169 [ |
30 |Fixing board 7733700 170 | ]
31 | Combination Sensor 7 733 700 091 u
32 |Compressor wire subassembly 7733700171 [ |
CL3000i 35 E

2023/03

6721830558




Spare parts list

D/

124,

LIZUFI2 Rk

VLY,

E vl,]’:l-

2%

RRRRAN
RRRRRA)

6721903765.aa.RO

CL3000i 53 E 7733701569

2023/03 9 6721830558



o
w
g
Description Ordering no. g Remarks
1 | Front cover compl. 8 750 501 631 [ |
2 | Air outlet grille 8 750 501 567 [ |
3 |Front cover 8 750 501 628 u
4 | Axial flow fan 8 750 501 570 | ]
5 |DC fan motor 8750 501 578 u
6 | Support fan motor 8 750 501 671 [ |
7 |Condenser compl. 8 750 501 593 [ |
8 |Side panel left 8 750 501 637 | ]
9 |Top cover 8 750 501 677 [ |
10 |Partition panel 8 750 501 662 [ |
11 | Side panel right 8 750 501 667 | ]
12 |Water collector 7 739832 371 u
13 |Handle 8 750 501 573 | ]
14 | Wire joint 7 739 832 394 | ]
15 |Chassis 8 750 501 589 | ]
16 |DC Inverter Rotary Compressor 8 733 500 693 [ |
17 |valve compl.4-way 8 750 501 563 [ |
18 |Gas valve 1/2" 7 739 832 536 | ]
19 |4-way-valve 8 750 501 561 [ |
20 |Valve plate 8 750 501 680 [ |
21 |Liquid valve compl. 8 750 501 642 [ |
22 |Liquid valve 7 739 832 386 | ]
23 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
23 |Pipe Nut TLM-C03 1/2" 7 739 832 398 | ]
24 | Combination Sensor 7 733 700 091 u
25 | Terminal board 7 739 832 393 u
26 |Control box compl. 8750 501 612 [ |
27 |Support of electronic control box 7 733700 167 [ |
28 |Fixing board 7733700 170 | ]
29 |Electronic installing box subassembly 7 733700 169 [ |
30 |Compressor wire subassembly 7733700171 [ |
CL3000i 53 E
2023/03 10 6721830558




Spare parts list

32

Ui

6721903767.ab.RO

7733701571

CL3000i 70 E

6721830558

11

2023/03



w
R
g
Description Ordering no. g Remarks
1 |Front cover 8 750 501 629 u
2 | Air outlet grille 8 750 501 568 [ |
3 |Axial flow fan 8 750 501 571 | ]
4 |DC fan motor 8 750 501 579 u
5 | Support fan motor 8750 501 672 [ |
6 |Condenser compl. 8 750 501 594 [ |
7 |Side panel left 8750 501 638 | ]
8 |Top cover 8750 501 678 [ |
9 |Partition panel 8 750 501 664 [ |
10 |Side panel right 8 750 501 668 | ]
11 | Water collector 7 739832 371 u
12 |Handle 8 750 501 573 | ]
14 |Chassis 8 750 501 590 | ]
15 |DC Inverter Rotary Compressor 8 750 501 159 [ |
16 |valve compl.4-way 8 750 501 564 [ |
17 |Gas valve 8 750 501 632 u
18 |4-way valve 7 739 832 437 [ |
19 |Valve plate 8 750 501 680 [ |
20 |Muffler 8 750 501 652 | ]
21 |Liquid valve compl. 8 750 501 643 [ |
22 |Liquid valve 7 733 700 209 | ]
23 | Throttle valve 8 750 501 675 u
23 | Throttle valve 8 750 501 676 u
24 |Radiator 7 739 832 766 | ]
25 |U-Typed Support with Copper Pipe 7739832767 [ |
26 |Copper nut 3/8" 7 739 832 338 | ]
26 |Copper nut 5/8" 7739832418 | ]
27 |Multiple sensor 8 750 501 592 [ |
28 | Terminal board 8 750 501 674 u
29 |Control box compl. 8750 501 613 [ |
30 |Cover (Control unit) 7739832734 [ |
32 |Compressor wire subassembly 7733700171 [ |
Wire joint 7 739 832 394 | ]
CL3000i 70 E

2023/03

12

6721830558




Spare parts list

j - \‘\

6721905082.aa.RO

7733701997

CL3000iU W 20E

6721830558

13

2023/03



Description

Ordering no.

Remarks

-

Front cover

8 750 501 654

8

=

=)

g

3

n
2 |Filter 7739832473 | ]
3 |Display compl. 8 750 501 604 [ |
4 |PCB Display 8 750 502 566 | ]
5 |Cover 8 750 501 598 | ]
6 |Frame 8 750 501 658 | ]
7 |Screw Cap 7739832478 [ |
8 |Right Cover Plate of Chassis 7 739 832479 [ |
9 |Cover 8 750 501 596 | ]
10 |Horizontal louver 8 750 501 635 u
11 |Evaporator assembly 7 733700 136 [ |
12 |Motor Bearing Cover 7 739 832 482 [ |
13 | Asynchronous motor 7739 832343 [ |
14 |Bearing holder 7 739 832 344 [ |
15 |Bearing 8 750 502 229 | ]
16 | Cross-flow window rotor 7 739 832 483 u
17 |Chassis compl. 8 750 501 582 [ |
18 |Drain hose 7 739 832 497 u
19 |Louver motor 7 739 832 349 u
20 |Louver 7 739 832 485 | ]
21 | Left cover of chassis 7 739 832 486 u
22 |Holder 8 750 501 607 | ]
23 |Shaft 7 739 835 004 | ]
24 |Pipe clamp board 7 739 832 487 [ |
25 |Installation plate 7 739 832 488 [ |
26 |Control box compl 8 750 502 502 [ |
27 |Cover control box 8 750 501 600 u
28 | Main control board 8 750 502 503 u
29 |Room temperature sensor 8 750 501 485 [ |
30 |Pipe Temperature Sensor 8 750 501 484 [ |
31 |Wire joint 8 750 500 110 | ]
32 |Remote controller 8 750 501 666 u
33 |Seal ring 7 739 832 361 | ]
34 |Drain hose 7 739 832 362 u
35 |Air freshening filter 7 739 832 363 [ |
36 |Check valve 8 733 500 276 | ]
37 |Holder remote controller 8 750 501 605 u
38 |Copper nut 3/8" 7 739 832 338 | ]
38 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]

CL3000iU W 20E

7733701997

2023/03

14

6721830558




Spare parts list

&—37

6721903760.aa.RO

7733701564

CL3000iUW 26 E

6721830558

15

2023/03



Description

Ordering no.

Remarks

-

Front cover

8 750 501 654

w
&
=
=)
g
3
n

2 |Filter 7739832473 | ]
3 |Display compl. 8 750 501 604 [ |
4 |PCB display 8 750 501 603 | ]
5 |Cover 8 750 501 598 | ]
6 |Frame 8 750 501 658 | ]
7 |Screw Cap 7739832478 [ |
8 |Right Cover Plate of Chassis 7 739 832479 [ |
9 |Cover 8 750 501 596 | ]

10 |Horizontal louver 8 750 501 635 u

11 |Evaporator assembly 7 733700 136 [ |

12 | Cover motor 8 750 501 625 u

13 | Asynchronous motor 7739 832343 [ |

14 |Bearing base 7739 832 345 [ |

15 | Cross-flow window rotor 7 739 832 483 u

16 |Chassis compl. 8 750 501 581 [ |

17 |Chassis compl. 8 750 501 582 [ |

18 |Louver motor 7 739 832 349 u

19 |Louver 7 739 832 485 | ]

20 |Left cover of chassis 7 739 832 486 u

21 |Holder 8 750 501 607 | ]

22 |Drain hose 7 739 832 497 u

23 |Bearing holder 7 739 832 344 [ |

24 |Pipe clamp board 7 739 832 487 [ |

25 |Installation plate 7 739 832 488 [ |

26 |Control box compl. 8750 501 616 [ |

27 |Cover control box 8 750 501 600 u

28 |Housing 8 750 501 608 | ]

29 |Main control board 8 750 501 646 u

30 |Room temperature sensor 8 750 501 485 [ |

31 |Pipe Temperature Sensor 8 750 501 484 [ |

32 |Wire joint 8 750 500 110 | ]

33 |Remote controller 8 750 501 666 u

34 |Seal ring 7 739 832 361 | ]

35 |Drain hose 7 739 832 362 u

36 |Air freshening filter 7 739 832 363 [ |

37 |Copper nut 3/8" 7 739 832 338 | ]

37 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
n

Holder remote controller

8 750 501 605

CL3000iUW 26 E

7733701564

2023/03

16

6721830558




Spare parts list

\

/? =T

7
-

&3—35

6721903762.aa.RO

7733701566

CL3000iUW 35E

6721830558

17

2023/03



Description

Ordering no.

Remarks

-

Front cover

8 750 501 655

w
3
=
=)
g
3
n

2 |Filter 7 739 832 499 | ]
3 |Display compl. 8 750 501 604 [ |
4 |PCB display 8 750 501 603 | ]
5 |Cover 8 750 501 598 | ]
6 |Frame 8 750 501 659 | ]
7 |Screw Cap 7 739 832 501 [ |
8 |Cover 8 750 501 596 | ]
9 |Horizontal louver 8 750 501 636 u

10 |Evaporator compl. 8 750 501 622 [ |

11 | Cover motor 8 750 501 626 u

12 |DC fan motor 8 750 501 576 u

13 |Bearing base 7739 832 345 [ |

14 |Cross flow fan 8 750 501 602 u

15 |Chassis compl. 8 750 501 583 [ |

16 |Chassis compl. 8 750 501 584 [ |

17 |Louver motor 7 739 832 349 u

18 |Vertical louver 8 750 501 681 u

19 |Cover 8 750 501 569 | ]

20 |Drain hose 7 739 832 497 u

21 |Bearing holder 7 739 832 344 [ |

22 |Pipe clamp board 7 739 832 487 [ |

23 |Installation plate 7 739 832 488 [ |

24 | Control box compl. 8750 501 617 [ |

25 | Cover control box 8 750 501 600 u

26 |Housing 8 750 501 608 | ]

27 |Main control board 8 750 501 647 u

28 |Room temperature sensor 8 750 501 485 [ |

29 |Pipe Temperature Sensor 8 750 501 484 [ |

30 |Wire joint 8 750 500 110 | ]

31 |Remote controller 8 750 501 666 u

32 |Sealring 7 739 832 361 | ]

33 |Drain hose 7 739 832 362 u

34 | Air freshening filter 7 739 832 363 [ |

35 |Copper nut 3/8" 7 739 832 338 | ]

35 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
n

Holder remote controller

8 750 501 605

CL3000iUW 35E

2023/03

18

6721830558




Spare parts list

&1—37

6721903764.aa.RO

7733701568

CL3000iUW S3 E

6721830558

19

2023/03



Description

Ordering no.

Remarks

-

Front cover

8 750 501 656

w
3
=
=)
g
3
n

2 | Air filter 7739832511 | ]
3 |Display compl. 8 750 501 604 [ |
4 |PCB display 8 750 501 603 | ]
5 |Cover 8 750 501 598 | ]
6 |Frame 8 750 501 660 | ]
7 |Screw cap 7739835 129 [ |
8 |Right cover of chassis 7739832515 [ |
9 |Cover 8 750 501 596 | ]

10 |Horizontal louver 8 750 501 633 u

11 |Evaporator compl. 8 750 501 623 [ |

12 |Fan motor cover 7739832518 u

13 | Asynchronous motor 7 739 832 401 [ |

14 |Bearing base 7739 832 345 [ |

15 |Cross flow fan 7739832519 u

16 |Chassis compl. 8 750 501 585 [ |

17 |Chassis compl. 8 750 501 586 [ |

18 |Louver motor 7 739 832 521 u

19 | Vertical vane 7 739 832 522 u

20 |Left cover of chassis 7 739 832 523 u

21 |Holder 8 750 501 607 | ]

22 |Drain hose 7 739 832 497 u

23 |Bearing holder 7 739 832 344 [ |

24 |Pipe clamp board 7 739 832 524 [ |

25 |Installation plate 7 739 832 525 [ |

26 |Control box compl. 8750501 618 [ |

27 |Cover control box 8 750 501 600 u

28 |Housing 8 750 501 608 | ]

29 |Main control board 8 750 501 648 u

30 |Room temperature sensor 8 750 501 485 [ |

31 |Pipe Temperature Sensor 8 750 501 484 [ |

32 |Wire joint 8 750 500 110 | ]

33 |Remote controller 8 750 501 666 u

34 |Seal ring 7 739 832 361 | ]

35 |Drain hose 7 739 832 362 u

36 |Air freshening filter 7 739 832 363 [ |

37 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]

37 |Pipe Nut TLM-C03 1/2" 7 739 832 398 | ]
n

Holder remote controller

8 750 501 605

CL3000iU W53 E

7733701568

2023/03

20

6721830558




Spare parts list

21— 36

6721903766.aa.RO

7733701570

CL3000iUWT70E

6721830558

21

2023/03



Description

Ordering no.

Remarks

-

Front cover

8750 501 657

Cover

8 750 501 597

w
IS
=
=)
g
3
n

2 | Air filter 7 739 832 543 | ]
3 |Display compl. 8 750 501 604 [ |
4 |PCB display 8 750 501 603 | ]
5 |Cover 8 750 501 599 | ]
6 |Frame 8 750 501 661 | ]
7 |Screw cap 7739835 129 [ |
8 |Right cover of chassis 7 739 832 546 [ |

10 |Horizontal louver 8 750 501 634 u

11 |Evaporator compl. 8 750 501 624 [ |

12 |Fan motor cover 7 739 832 549 u

13 |DC fan motor 8 750 501 577 u

14 |Bearing base 7739 832 345 [ |

15 |Cross flow fan 7 739 832 550 u

16 |Chassis compl. 8 750 501 587 [ |

17 |Chassis compl. 8 750 501 588 [ |

18 |Louver motor 7 739 832 552 u

19 | Vertical vane 7 739 832 553 u

20 |Left cover of chassis 7 739 832 554 u

21 |Drain hose 7 739 832 497 u

22 |Bearing holder 7 739 832 344 [ |

23 |Pipe clamp board 7 739 832 555 [ |

24 |Installation plate 7 739 832 525 [ |

25 |Control box compl. 8750 501 619 [ |

26 |Housing 8 750 501 609 | ]

27 |Main control board 8 750 501 649 u

28 |Room temperature sensor 8 750 501 670 [ |

29 |Pipe temperature sensor 8 750 501 665 [ |

30 |Wire joint 8 750 500 110 | ]

31 | Cover control box 8 750 501 601 u

32 |Remote controller 8 750 501 666 u

33 |Seal ring 7 739 832 361 | ]

34 |Drain hose 7 739 832 362 u

35 |Air freshening filter 7 739 832 363 [ |

36 |Copper nut 3/8" 7 739 832 338 | ]

36 |Copper nut 5/8" 7739832418 | ]
n
n

Holder remote controller

8 750 501 605

CL3000iUW 70 E

7733701570

2023/03

22

6721830558




Spare parts list

——| N, W P
G i e,

6721903769.aa.RO

7733701573

CL5000i 26 E

6721830558

23

2023/03



w
&
g
Description Ordering no. g Remarks
1 | Front cover compl. 8750 501 738 [ |
2 | Air outlet grille 8 750 501 567 [ |
3 |Front cover 8 750 501 739 u
4 | Axial flow fan 8 750 501 572 | ]
5 |DC fan motor 8750 501 578 u
6 | Support fan motor 8750 501 673 [ |
7 |Condenser compl. 8 750 501 595 [ |
8 |Side panel left 8 750 501 639 | ]
9 |Top cover 8 750 501 679 [ |
10 |Partition panel 8 750 501 663 [ |
11 | Side panel right 8 750 501 669 | ]
12 |Water collector 7 739832 371 u
13 |Handle 8 750 501 573 | ]
14 | Wire joint 7 739 832 394 | ]
15 |Chassis 8 750 501 591 | ]
16 |Inverter Controlled Rotary Compressor 7 739 835075 [ |
17 |valve compl.4-way 8 750 501 565 [ |
18 |Gas valve 3/8" 7 739 832 382 | ]
19 |Valve 4-way 8 750 501 562 [ |
20 |Valve plate 8 750 501 680 [ |
21 |Muffler 8 750 501 653 | ]
22 |Liquid valve compl. 8 750 501 644 [ |
23 |Liquid valve 8 750 501 640 | ]
24 |Copper nut 3/8" 7 739 832 338 | ]
24 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
25 | Combination Sensor 7 733 700 091 u
26 | Terminal board 7 739 832 393 u
27 |Control box compl. 8750 501 614 [ |
28 |Support of electronic control box 7 733700 167 [ |
29 |Fixing board 7733700 170 | ]
30 |Electronic installing box subassembly 7 733700 169 [ |
31 |Compressor wire subassembly 7733700171 [ |
CL5000i 26 E

2023/03

24

6721830558




Spare parts list

P ———\ S P ——
P ey e | W, WP
I T T Rl A

6721903771.aa.RO

7733701575

CL5000i 35 E

6721830558

25

2023/03



s
o
g
Description Ordering no. g Remarks
1 | Front cover compl. 8750 501 738 [ |
2 | Air outlet grille 8 750 501 567 [ |
3 |Front cover 8 750 501 739 u
4 | Axial flow fan 8 750 501 572 | ]
5 |DC fan motor 8750 501 578 u
6 | Support fan motor 8750 501 673 [ |
7 |Condenser compl. 8 750 501 595 [ |
8 |Side panel left 8 750 501 639 | ]
9 |Top cover 8 750 501 679 [ |
10 |Partition panel 8 750 501 663 [ |
11 | Side panel right 8 750 501 669 | ]
12 |Water collector 7 739832 371 u
13 |Handle 8 750 501 573 | ]
14 | Wire joint 7 739 832 394 | ]
15 |Chassis 8 750 501 591 | ]
16 |Inverter Controlled Rotary Compressor 7 739 835075 [ |
17 |valve compl.4-way 8 750 501 565 [ |
18 |Gas valve 3/8" 7 739 832 382 | ]
19 |Valve 4-way 8 750 501 562 [ |
20 |Valve plate 8 750 501 680 [ |
21 |Muffler 8 750 501 653 | ]
22 |Liquid valve compl. 8 750 501 645 [ |
23 |Liquid valve 7 739 832 386 | ]
24 |Electric expansive valve assembly 7739833273 [ |
25 |Copper nut 3/8" 7 739 832 338 | ]
25 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
26 | Combination Sensor 7 733 700 091 u
27 | Terminal board 7 739 832 393 u
28 |Control box compl. 8750 501 615 [ |
29 |Support of electronic control box 7 733700 167 [ |
30 |Fixing board 7733700 170 | ]
31 |Electronic installing box subassembly 7 733700 169 [ |
32 |Compressor wire subassembly 7733700171 [ |
CL5000i 35 E

2023/03

26

6721830558




Spare parts list

&—35

6721903768.aa.RO

7733701572

CL5000iUW 26 E

6721830558

27

2023/03



w
&
=
2
g

Description Ordering no. g Remarks
1 |Front cover 8 750 501 574 u
2 |Filter 7 739 832 499 | ]
3 |Display compl. 8 750 501 604 [ |
4 |PCB display 8 750 501 603 | ]
5 |Cover 8 750 501 598 | ]
6 |Frame 8 750 501 659 | ]
7 |Screw Cap 7 739 832 501 [ |
8 |Cover 8 750 501 596 | ]
9 |Horizontal louver 8 750 501 636 u
10 |Evaporator compl. 8 750 501 622 [ |
11 | Cover motor 8 750 501 626 u
12 |DC fan motor 8 750 501 576 u
13 |Bearing base 7739 832 345 [ |
14 |Cross flow fan 8 750 501 602 u
15 |Chassis compl. 8 750 501 583 [ |
16 |Chassis compl. 8 750 501 584 [ |
17 |Louver motor 7 739 832 349 u
18 |Vertical louver 8 750 501 681 u
19 |Cover 8 750 501 569 | ]
20 |Drain hose 7 739 832 497 u
21 |Bearing holder 7 739 832 344 [ |
22 |Pipe clamp board 7 739 832 487 [ |
23 |Installation plate 7 739 832 488 [ |
24 | Control box compl. 8 750 501 620 [ |
25 | Cover control box 8 750 501 600 u
26 |Housing 8 750 501 608 | ]
27 |Main control board 8 750 501 650 u
28 |Room temperature sensor 8 750 501 485 [ |
29 |Pipe Temperature Sensor 8 750 501 484 [ |
30 |Wire joint 8 750 500 110 | ]
31 |Remote controller 8 750 501 575 u
32 |Sealring 7 739 832 361 | ]
33 |Drain hose 7 739 832 362 u
34 |High efficient sterilization filter 8 733 500 265 [ |
35 |Copper nut 3/8" 7 739 832 338 | ]
35 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
Holder remote controller 8 750 501 605 u
lon generator 8 750 501 606 [ |

CL5000iU W 26 E

7733701572

2023/03

28

6721830558




Spare parts list

&—35

6721903770.aa.RO

7733701574

CL5000iUW 35E

6721830558

29

2023/03



w
3
=
2
g

Description Ordering no. g Remarks
1 |Front cover 8 750 501 574 u
2 |Filter 7 739 832 499 | ]
3 |Display compl. 8 750 501 604 [ |
4 |PCB display 8 750 501 603 | ]
5 |Cover 8 750 501 598 | ]
6 |Frame 8 750 501 659 | ]
7 |Screw Cap 7 739 832 501 [ |
8 |Cover 8 750 501 596 | ]
9 |Horizontal louver 8 750 501 636 u
10 |Evaporator compl. 8 750 501 622 [ |
11 | Cover motor 8 750 501 626 u
12 |DC fan motor 8 750 501 576 u
13 |Bearing base 7739 832 345 [ |
14 |Cross flow fan 8 750 501 602 u
15 |Chassis compl. 8 750 501 583 [ |
16 |Chassis compl. 8 750 501 584 [ |
17 |Louver motor 7 739 832 349 u
18 |Vertical louver 8 750 501 681 u
19 |Cover 8 750 501 569 | ]
20 |Drain hose 7 739 832 497 u
21 |Bearing holder 7 739 832 344 [ |
22 |Pipe clamp board 7 739 832 487 [ |
23 |Installation plate 7 739 832 488 [ |
24 | Control box compl. 8 750 501 621 [ |
25 | Cover control box 8 750 501 600 u
26 |Housing 8 750 501 608 | ]
27 |Main control board 8 750 501 651 u
28 |Room temperature sensor 8 750 501 485 [ |
29 |Pipe Temperature Sensor 8 750 501 484 [ |
30 |Wire joint 8 750 500 110 | ]
31 |Remote controller 8 750 501 575 u
32 |Sealring 7 739 832 361 | ]
33 |Drain hose 7 739 832 362 u
34 |High efficient sterilization filter 8 733 500 265 [ |
35 |Copper nut 3/8" 7 739 832 338 | ]
35 |Pipe Nut TLM-A01 1/4" 7 739 832 339 | ]
Holder remote controller 8 750 501 605 u
lon generator 8 750 501 606 [ |

CL5000iU W 35E

7733701574

2023/03

30

6721830558




\ Bosch Thermotechnik GmbH
‘ BOS‘ H Junkersstr. 20-24
D-73249 Wernau / Germany

2023/03 31 6721830558




